FO1 BUBRXT HEADLIGHT ASSY




FO1-1
FO1-2
FO01-2
FO1-2
FO1-3
FO1-4
FO1-5
FO01-6
FO1-7
FO01-8

FO1-12

FO01-13
FO1-14
FO01-16

280351003-0001
341430655-0055
341430655-0056
341430655-0057
280460238-0001
380310006-0002
380190478-0001
380880061-0001
B240103200F0
341440052-0001

380890359-0001

380820512-0002
380190479-0001
381020027-0002

BIRRAT

SRE (AER)

SRE (FER)

SRE (A8L)

BURBNTSZZR
TFRERSLEIURET ST4.2x16
A7 AIRET [F2Ld14_M6x16]
TFERE O7xD11xP15%x22
¥T38 12Vv35/35W

SREER (BE)

T=ERE
D17xD12xP8.5%(2.5+3+2.5)
E EHODI(P18x1.5) 1R6_{£10]
R7SFIRET [k d14_M6x20]
¥Ti8

LIGHT ASSY.,HEAD LEFT

AIR GUIDE SLEEVE COMP. (WHITE)
AIR GUIDE SLEEVE COMP. (BLACK)
AIR GUIDE SLEEVE COMP. (RED)
BRACKET,HEAD LIGHT

SCREW,CROSS RECESSED PAN SELF-TAPPING ST4.2x16
SCREW,HEXAGON SOCKET ®14_M6x16

T-RUBBER @7x®11x®15x22
BULB 12V35/35W

BACKBOARD,AIR GUIDE SLEEVE (BLACK)
I-RUBBER ®17x®12xdP8.5%(2.5+3+2.5)

COLLAR [®9(D18%1.5)_INNER DIAMETER 6_LENGTH 10]
SCREW,HEXAGON SOCKET ®14_M6x20

BULB

B RPN DN N R R R R

N

with WMOTO wording
with WMOTO wording

with WMOTO wording



F02 {¥&F SPEEDOMETER ASSY.

o 5—1 1

[ 1

F02-1

F02-2

F02-3
F02-4
F02-5

281371509-0001

380890359-0001

380820512-0002
380370003-0002
281920047-0001

RB

TFRRE
D17xP12xP8.5%(2.5+3+2.5)

E [EOP9(P18x1.5)_PI{E6_1K10]
NRE=HEE M6

THEEAERES [96.7x18.4_££11000]

INSTRUMENT SET
[-RUBBER ®17x®12xd8.5%(2.5+3+2.5)

COLLAR [®9(®18x1.5)_INNER DIAMETER 6_LENGTH 10]
NUT,HEXAGON FLANGE M6
SPEED SENSOR [6.7x18.4_WIRE LENGTH 1000]



FO3 B, FK. HF. FIBH= HANDLE BAR




POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
FO03-1 171210740-0001  HIJHIER CABLE COMP.,THROTTLE 1
F03-2 320240560-0001 BEHE CABLE COMP.,CLUTCH 1
F03-3 271590570-0001  F9@lmERA: [£:1<500] SWITCH ASSY.,RIGHT [WIRE LENGTH 500] 1
F03-5 271390564-0001  Z-j@lmERA [£:1<500] SWITCH ASSY.,LEFT [WIRE LENGTH 500] 1
F03-6 271510204-0001  ZFHEEME LEVER COMP.,LEFT STEERING HANDLE 1
F03-7 320190254-0001  fIHiSs GREASER COMP. (RIGHT) 1
F03-9 320180249-0001  FiEK GRIP SET,HANDLE (LEFT) 1
F03-10 380900131-0002  #&Fm [L=58] BAND [L=58] 2
F03-11 360530323-0002  AEME MIRROR,RIGHT REAR VIEW 1
F03-12 360500321-0002  ZjgiiiE MIRROR,LEFT REAR VIEW 1
F03-13 320820034-0001 ESHHRIFE SHEATH,CLUTCH CABLE 1



FO4 FiEE HANDLE PIPE




FO4-1
F04-2
F04-3
FO4-4
F04-5
F04-6

F04-7

F04-8
F04-9
F04-10
F04-11
F04-12
F04-13

F04-14

F04-15
F04-16
F04-17
F04-18
F04-19
F04-20

320020466-0001
310200083-0008
380190051-0003
310260029-0001
310300009-0003
501860014-0004

500321084-0001

380140148-0001
317970005-0001
380190050-0003
341740005-0001
341750007-0001
380190616-0001

380400004-0002

320120037-0001
320850011-0001
380470151-0001
380190615-0001
341720048-0001
341700073-0001

FEE [BR22]

FEERF (B=E)

A7 EIRET M8x16

T3 A SRR M22x1
FEHEERE ©36xP22.5%1
LHiERES (BETR)

LY [RRKFFRE, ErYhEst,
FEENG, BLEZ5MD, LSRR,
R 2#HRA]
NASLA=HIEME M8X50
ARBRFEEZEE M8x30
A7 AIRET M6x30
FEIFERF ()
FHEIEREE ()

A7 FRIRET M6X40
LEB/NAIEZPRIZG M6
FHEEFHEHE ©18x30
LA

B [P20%2+P9x 13, HIZD6.5]
A7 FIRET M6x65
GFIBFRE (BE)
EFBIE (Be)

PIPE COMP.,STEERING HANDLE [PIPE 22]
HOLDER,STEERING HANDLE PIPE (BLACK)
SCREW,HEXAGON SOCKET M8x16

KEP NUT,STEERING STEM M22x1
WASHER,STEERING STEM ®36x®22.5x1
BRIDGE,FORK TOP (BLACK)

LOCK KIT

BOLT,HEXAGON FLANGE M8x50
BOLT,STEERING HANDLE PIPE HOLDER M8x30
SCREW,HEXAGON SOCKET M6x30
CLIP,HANDLE SHIELD (BLACK)
HOLDER,HANDLE SHIELD (BLACK)

SCREW,HEXAGON SOCKET M6x40

NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
WITH FLANGE M6

COUNTERWEIGHT,STEERING HANDLE PIPE ©®18x30
BODY,DECORATIVE WEIGHT

WASHER,FLANGE [$020x2+®9%13, INNER DIAMETER ©6.5]
SCREW,HEXAGON SOCKET M6x65

SHIELD,RIGHT HANDLE (BLACK)

SHIELD,LEFT HANDLE (BLACK)

B R R NN R

N N N N DM B D

P P N N N DN

include Ignition Lock, Fuel Tank Lock, Seat Lock,
Key; Fuel Tank Cap (Silver White)



FO5 7[M#E STEM COMP., STEERING

FO05-1

F05-2
F05-3
FO5-4
F05-5
F05-6
F05-7
F05-8
F05-9

F05-10

310130315-0002

380140148-0001
310300048-0001
310370012-0001
310320031-0001
310390012-0001
310310011-0002
310270015-0003
380140067-0001
380940829-0002

FEEARR [=FUAIEE190x46,
HEFLIR54 3 EE232]

NASLA=mHIEM M8X50
NASLA=HIEME M8X50
R EERE [FMEPAT7x11.5]
T3 AR A

RIS 025%xP47x15
FEHEALEE ©26xP57.5x9
FREERE M25x1
NASLA=HIRME M6x12

BODY SET,STEERING STEM [ANGLE 190x46, DIAMETER 54,
HEIGHT 232]

BOLT,HEXAGON FLANGE M8x50
WASHER,STEERING STEM

RING, STEERING BASE ®47x11.5

DUST PACKING,STEERING STEM
RACE,STEERING TOP CONE ®25x®47x15
DUST CAP,STEERING STEM ®26x®57.5x9
ADJUST NUT,STEERING STEM M25x1
BOLT,HEXAGON FLANGE M6x12
CLAMP,WIRE

=

B P P R, N R NN DN



FO6 Btk FRONT FENDER

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F06-1 340310657-0035  HiiHiEHR (AEH) FENDER COMP.,FRONT (WHITE) 1 with SX2 wording
F06-1 340310657-0036 RIS (AEE) FENDER COMP.,FRONT (BLACK) 1 with SX2 wording
F06-1 340310657-0037  BIESEHR (AELD) FENDER COMP.,FRONT (RED)" 1 with SX2 wording
F06-2 380890386-0001  TFAIEME D20xD13xP9x(4+2+3) I-RUBBER ®20x®13xP9x(4+2+3) 4
F06-3 380140077-0002  7NFASLA=MEIRE M6Xx20 BOLT,HEXAGON FLANGE M6x20 9
F06-4 380470076-0002  EHAOEE D18xPIxD6.3x9 WASHER,FLANGE ®18x®9x®6.3x9 4
F06-5 380370003-0002 7 AIA=MHMEE M6 NUT,HEXAGON FLANGE M6 3
F06-6 380140013-0003 7 ASLA=MIRIE M6X16 BOLT,HEXAGON FLANGE M6x16 2
F06-7 340360027-0001  BIHRHRIERER (BE) PLATE,FRONT FENDER CONNECTING (BLACK) 1



FO7 BE FRONT SHOCK ABSORBER




FO7-1

FO7-2

FO7-3
FO7-4
FO7-5
FO7-6
FO7-7
FO7-8
FO7-9
FO7-10
FO7-11
FO7-12
FO7-13
FO7-14

310460682-0002

310450740-0002

280010141-0001
310680022-0003
310690015-0003
380140093-0001
380470115-0002
380190477-0001
380340011-0002
380950481-0001
380190008-0002
380650685-0001
310570071-0001
310580036-0001

BIREEE2 [R1£870, R EER 041,
BUESHIFLD20_1772186]

BURERS <870, XEERD41,
BUACHIFLD15-M14x1.5_1TF2£186]

ey

RIRE IR (AER)
BIRE FEImE2 (AEBH)
NASLE=HIZME M8X30
BB 018xPIxD6.3x5.5
A7 AIRET d14_M6x12
7NFIRES M6

EE [©50-P8-6]
M7SFIZEET M6x20

SHES 41x54x11
BIRELALEHE [NFLP41]
BIRERE [NLERED1.8]

FORK ASSY.,RIGHT FRONT [L=870]

FORK ASSY.,LEFT FRONT [L=870]

REFLECTOR,LEFT REFLEX
TUBE,LEFT FRONT FORK LOWER DECORATIVE (WHITE)
TUBE,RIGHT FRONT FORK LOWER DECORATIVE (WHITE)
BOLT,HEXAGON FLANGE M8x30

WASHER,FLANGE ®18x®9x®6.3x5.5

SCREW,HEXAGON SOCKET ®14_M6x12

NUT,HEXAGON HEAD M6

CLAMP, TUBE [$50-08-36]

SCREW,HEXAGON SOCKET M6x20

OIL SEAL 41x54x11

SLEEVE GASKET,FRONT FORK DUST SEAL @41

SNAP RING,FRONT FORK ®1.8

=

P R R N R R OO NP RN



FO8 % FRONT WHEEL ASSY.

19

10



F08-1
F08-2
F08-3
F08-4
F08-5
F08-6
F08-7
F08-8
F08-9
F08-10

F08-11

F08-12

FO08-13
F08-14
FO08-15
FO08-16
F08-17
F08-19

380870867-0002
380823243-0002
380823242-0002
380630030-0001
380650117-0001
292150134-0001
290040076
290050098
290070028-0002
290120045-0001

291420209-0001

380120022-0002

297710010-0003
380190477-0001
290160670
290180366-0001
290170057-0001
290150851-0001

L3

HE 15x22x21.2
#E 15x22x31
FH7K4H%& 6202-2RS
SHET 22x35%5
RERATES
BICEOE

RIS 03.5
BIRCHESRIRE 3.5
FIEES

RIRRRIER
[@265xD9I8x4_73FL(P10.5%6)]

M7 AEREEE S Ee M8x20
ABSHIE [[E2]

R7SAIRET [F23kd14_M6x12]
HhBA

P&

B

wha

AXIS

COLLAR 15x22x21.2

COLLAR 15x22x31

BEARING 6202-2RS

OIL SEAL 22x35x5

LINING COMP.,HUB

RIM,FRONT WHEEL (1.85x19)
SPOKE,FRONT WHEEL OUTSIDE ¢3.5
NUT,FRONT WHEEL SPOKE ¢3.5

HUB,FRONT WHEEL

DISK COMP.,LEFT FRONT BRAKE [0265x}98x4_6
HOLES(®10.5%6)]

BOLT,HEXAGON SOCKET RAISED FACE CHEESE HEAD
WITH SHOULDER M8x20

GEAR RING OF ABS [THICKNESS=2]
SCREW,HEXAGON SOCKET ®14_M6x12
TIRE 90/90-19

TUBE 90/90-19

FLAP 28x18-19

TYRE ASSY. 90/90-19

B P NN R R R

36

R = T =



FO9 f#3#l. ABS DISC BRAKE, ABS




F09-1
F09-2
F09-3
F09-4
F09-5
F09-6
F09-7
F09-8
F09-9
F09-19
F09-20
F09-21
F09-22
F09-23
F09-25
F09-30

291480158-0001
291800031-0001
380450298-0001
294180029-0001
294180030-0001
291820018-0001
294180031-0001
294180032-0001
292010060-0001
292400029-0001
271760174-0001
380140077-0002
291980069-0001
291800034-0002
291640184-0001
291710099-0001

AIERRI LR

PRI E SR M10x1.25%22

VR 10x15x1
ABSIEREHE (FU#H)
ABSIERSHE (FI)
ABSHEItREE
ABSIEREHE (Fi#)
ABSIEREHE (FFH)
[ERERITER
[ERRRIER R EE
[EHIEIFFK [£61<360]
7NARSLE=HE12E M6x20
[ERERI 3R

BERIERE RS M10x1x19
BB TR

BRI FEE

CYLINDER ASSY.,MASTER
BOLT,DISC-BRAKE HOSE M10x1.25x22
WASHER,PLAIN 10x15x1

ABS CONNECTIVE OIL TUBE (FRONT IN)
ABS CONNECTIVE OIL TUBE (FRONT OUT)
ABS.ANTI-LOCKING UP SYSTEM

ABS CONNECTIVE OIL TUBE (REAR IN)
ABS CONNECTIVE OIL TUBE (REAR OUT)
PUMP, REAR DISC-BRAKE LOWER

PAD COMP.,REAR DISC-BRAKE LEFT
SWITCH ASSY.,REAR BRAKE [WIRE LENGTH 360]
BOLT,HEXAGON FLANGE M6x20
CYLINDER ASSY.,REAR DISC-BRAKE
BOLT,DISC-BRAKE HOSE M10x1x19
LOWER PUMP BODY

PAD COMP.,FRONT DISC-BRAKE

[EnY
(T)wl_‘

N = T T = T S o e S SR SN



F10 [5% REAR WHEEL ASSY.




F10-1
F10-2

F10-3

F10-4
F10-5
F10-6

F10-7

F10-8

F10-9

F10-10
F10-11
F10-12
F10-13
F10-14
F10-15
F10-16
F10-17
F10-18
F10-19
F10-20
F10-21
F10-23

380871116-0001
380823240-0002

380823241-0002

B12016030300
380190477-0001
297710010-0003

380120022-0002

380650407-0001

291930059-0001

290230077
290290047-0001
290260008-0004

290240104
292150135-0001
380390003-0001
380451002-0001
290420269-0002
290440028-0001

290160671
290180367-0001

290170058
290150852-0001

ih 17x280

FE 17x28%x22.5

IE [IMZ28 (HEMP34x5)
_RR17_K31.5]

Fh7KiME 6303-2RS

R7SALRET £23Ld14_M6x12
ABSiSHE] [[E2]

A7SAEKE RS AIEE M8X20

JHES 28x47x7

[EtRRNE
[©220xD105%x4_7X

[EHCE0HE (2.15x17)
[ERERIR
[ERIERIEE
[ERHES 04.0
WERRNTEHS
LEB/NAIEZPRIZEG M8
SV 8x20x2
HEROAS 4TS
§EEOIRRE M8x30
4Mi& 110/90-17
MIfA 110/90-17

FL(®10.5%6)]

i

#RA 110/90-17

AXIS 17x280

COLLAR 17x28x22.5

COLLAR [OUTER DIAMETER 28(34x5)_INNER DIAMETER
17_LENGTH 31.5]

BEARING 6303-2RS
SCREW,HEXAGON SOCKET ®14_M6x12

GEAR RING OF ABS [THICKNESS=2]

BOLT,HEXAGON SOCKET RAISED FACE CHEESE HEAD
WITH SHOULDER M8x20

OIL SEAL 28x47x7

DISK COMP.,LEFT REAR BRAKE [©220xD105x4_6
HOLES(®10.5x6)]

RIM,REAR WHEEL (2.15X17)

BODY SET,REAR WHEEL HUB
NUT,REAR WHEEL SPOKE
SPOKE,REAR WHEEL OUTSIDE ¢4.0
LINING COMP.,HUB
NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON M8
WASHER,PLAIN 8x20x2

SPROCKET WHEEL 47 TEETH
BOLT,SPROCKET WHEEL M8x30
TIRE 110/90-17

TUBE 110/90-17

FLAP 33-17

TYRE ASSY. 110/90-17

w W
o o R

R N e T e T T



F11;H#§ FUEL TANK ASSY.




F11-1
F11-2
F11-3
F11-4

F11-5

F11-6
F11-7
F11-8
F11-9
F11-10
F11-11
F11-12
F11-13
F11-14
F11-15
F11-16
F11-17
F11-18
F11-19

F11-20

F11-21
F11-22

380140100-0002
380470113-0002
380880096-0001
170501545-0010

170700179-0001

280800178-0001
281850386-0001
380140013-0003
380950352-0001
173060008-0001
170010035-0001
380960178-0001
380751202-0001
172800026-0001
380370001-0003
273610003-0001
380751201-0001
380140103-0002
380470114-0002

380890383-0001

380750817-0001
380950016-0002

TNARLE=HE2E M6x35

ERDEE P18xPIxD6.3%x23
TFEERE [D11x9+D22x2+D17%7]
iHE (Be)

SEFERERED 86x43.5x13.5 [R24EF|,2-
®17xD10,FLEE61]

BIMEE 17x9%6
HAERERS [££1<200]
NASLE=HIRME M6x16

=
=)

WRHRERRIRE

WRHiIEEeS

EiERE

SHES 7x14 [33+66+84]

B IR IR R
NAEZHEIRE M5
izl

BT 7x14 [1K35+48+41]
NASLE=TH1ZtE M6x25
DB 18xPIxD6.3%x16
TFERE
D10xP15xD22x(2.5+10+2.5)
JHE 7x11x550

BEX 011

BOLT,HEXAGON FLANGE M6x35
WASHER,FLANGE 18x9x6.3x23
T-RUBBER [P11x9+122%2+PD17%7]
FUEL TANK COMP. (BLACK)

PAD,FUEL TANK CUSHION 86x43.5x13.5 [HOLES: 2-17x10,

HOLES DISTANCE: 61]
BUSH CUSHION 17x9x6

SENSOR,FUEL LEVEL [WIRE LENGTH 200]

BOLT,HEXAGON FLANGE M6x16
CLAMP,TUBE

RUBBER JACKET,FUEL FILTER
FILTER,FUEL

HOOP ASSY.

TUBE,FUEL 7x14 [LENGTH 33+66+84]
BRACKET ASSY.,ELECTRIC FUEL PUMP
NUT,HEXAGON FLANGE M5

JOINT, SWIFT CHANGE

TUBE,FUEL 7x14 [LENGTH 35+48+41]
BOLT,HEXAGON FLANGE M6x25
WASHER,FLANGE ®18x®9x®d6.3%x16

[-RUBBER ®10x®15xd22x(2.5+10+2.5)

TUBE,FUEL 7x11x550
CLAMP,TUBE ®11

= N NN

N N P R 0O R R N R P NN RPN R

N



F12 EEfv SEAT ASSY.

4

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F12-1 330011164-0001 EEERER SEAT COMP. 1
F12-4 380140013-0003 INASLE= IR M6X16 BOLT,HEXAGON FLANGE M6x16 2
F12-6 330120238-0001 FERRSTIERER $23%10 RUBBER SHEET,SEAT BRACE $23x10 4 Do not supply separately, include in Seat Comp.



F-13 {ljZ& SIDE COVER

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F13-1 340750650-0016 Mz (AEBH) COVER,LEFT SIDE (WHITE) 1
F13-1 340750650-0017  AMIEE (AEE) COVER,LEFT SIDE (BLACK) 1
F13-1 340750650-0018  MIEE (KAL) COVER,LEFT SIDE (RED) 1
F13-2 340870688-0016  AIE (AEH) COVER,RIGHT SIDE (WHITE) 1
F13-2 340870688-0017  AMIE (AEE) COVER,RIGHT SIDE (BLACK) 1
F13-2 340870688-0018  AMIE (KAL) COVER,RIGHT SIDE (RED) 1
F13-3 340810015-0001  ZAMEZEIGE (BE) COVER,LEFT SIDE COVER DECORATIVE (BLACK) 1
F13-4 380190478-0001  PU/<FHMEET [£23Ld14_M6x16] SCREW,HEXAGON SOCKET [®14_M6x16] 2
F13-5 380310002-0001 &AL AIUEET ST 4.2x13 SCREW,CROSS RECESSED PAN SELF-TAPPING ST 4.2x13 3



F-14 =552 AIR CLEANER

e e e e .
=

?

(ML ey
_Ih pigin e ﬁ-‘

]

1 20

.
—8

¢t

22

23

/

(3%
)



POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS

F14-1 180021104-0001  =SjEE8 5.3L AIR CLEANER COMP. 5.3L 1
F14-2-1 380200006-0004  +=FiEAZLIBET M5x12 SCREW,CROSS RECESSED PAN M5x12 4
Fl14-4 180100106-0001  ZSyERSIEES ELEMENT ASSY.,AIR CLEANER 1
F14-20 293500005-0001  HFFZZE BRACKET,DISC-BRAKE OIL CUP 1
F14-21 380140067-0001  7NASLA=MEIRIE M6X12 BOLT,HEXAGON FLANGE M6x12 3
F14-22 380910028-0001 ﬁ%ﬁ%ﬁfw%ﬂ%z_s) I-RUBBER 10.5x8.5x10.5x(15+13+2.5) 1
F14-23 380950058-0003 &k P15 CLAMP,TUBE ®15 2
F14-24 380741307-0001  ESE ®11xd16x230 TUBE,BREATHER ®11x®16x230 1
F14-25 380420006-0003  -<FIER M6 NUT,CLIP M6 1
F14-26 380370003-0002  NAHIA=MENZE M6 NUT,HEXAGON FLANGE M6 1
F14-27 380140103-0002 7 ASLA=MHIZIE M6X25 BOLT,HEXAGON FLANGE M6x25 1



F-15 HESiERARE EXHAUST MUFFLER




F15-2
F15-4
F15-5
F15-6
F15-7
F15-8

F15-9

F15-10
F15-11
F15-12
F15-13
F15-14
F15-15
F15-16
F15-17
F15-18
F15-19
F15-20
F15-21
F15-22

180710125-0001
180650079-0001
180960182-0001
181600023-0001
180900166-0001
380190007-0001

380890079-0001

380470076-0002
380460003
181170040-0004
181890006-0001
380140040-0001
380140051-0002
380450004-0002
380370010-0001
380450039-0002
380880097-0001
380822730-0002
380140040-0001
380330025-0001

HAE BRNRIER
HES OF SR 045xD35%5
HE RS

PR#hiR

B2 1.0mm

M7 FRIRET M6x12
TR

$®20x3+D13.5%2+D20x3+P9.5%8

EOEE P18xDIxD6.3%x9
SR [d=6]
HESRHESEEER
HAEESERE 045%20%1.2
NASLAZHIRME M8X16
NASLA=mHIEME M8X35
E 6

NAEZHEIRE M8
SERE 8

TFREE ©15%x16+D30%4.5
wE

NASLA=mHIRME M8x16
A2 M8

FRONT PART,MUFFLER
GASKET,EXHAUST OPENING ®45x®35x5
SHIELD,MUFFLER

INSULATION BLANKET

SHIELD,WARM PROOF 1.0mm
SCREW,HEXAGON SOCKET M6x12

[-RUBBER $20x3+®13.5x2+®20x3+®9.5%8

WASHER,FLANGE ®18x®9xd6.3%9
WASHER,ELASTIC [d=6]

REAR PART,MUFFLER EXHAUST
TUBE,MUFFLER CONNECTING ®45%20x1.2
BOLT,HEXAGON FLANGE M8x16
BOLT,HEXAGON FLANGE M8x35
WASHER,PLAIN 6

NUT,HEXAGON FLANGE M8
WASHER,PLAIN 8

T-RUBBER ®15x16+®30%4.5
COLLAR

BOLT,HEXAGON FLANGE M8x16
ACORN NUT M8

N N

N

N P R R DN R NP R P R NN



F-16 HIEIES. TEEIR, BiIE BRAKE PEDAL/PEDAL,GEARSHIFT/ARM ASSY. KICK STARTER

8

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F16-1 311870078-0003  flIsZZe BAR ASSY.,SIDE STAND 1
AV Sy
F16-2 380020020-0002 o7 25x36(12x16.5) BOLT,HEXAGON HEAD SHOULDER M10x1.25x36(®12x16.5) 1
R [JM20x19x17.5%2.6, SPRING,DRAG [OUTER 120x19x17.5%2.6, INNER
F16-3 381140220-0002 A118x12.5%20.5%2] 118x12.5x20.5x2] !
F16-4 380340010-0004  7NFAEERF M10 NUT,HEXAGON HEAD M10 1
F16-5 291120382-0005  fEHlEnitR PEDAL,REAR BRAKE 1
F16-6 380450079-0003 A 17 WASHER,PLAIN 17 1
F16-7 290740064-0001  HIENFR{IE 2 ARRESTING PIN,BRAKE 2 1
F16-8 291320192-0001  [EHIENEAIR[EN(IEE 53%14%11.5%2] RETURN SPRING,REAR BRAKE PEDAL 53x14x11.5x2 1
F16-9 312130115-0001  3HEEHEE LUG,SPRING 1
F16-10 193700632-0003  ZNEFHR PEDAL,GEAR CHANGE 1 With 1 pcs M6x20 bolt
F16-12 380070012-0002  7<FakiREE M6Xx20 BOLT,HEXAGON M6x20 1



F-17 B FOOTREST

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F17-1 312300030-0002  ZCEHEHIK BODY SET,LEFT PILLION STEP 1
F17-2 312310032-0002  AEIEEIA BODY SET,RIGHT PILLION STEP 1
F17-3 380590011-0004  FFI%H 2.5x25 PIN,COTTER 2.5x25 2
F17-4 380450003-0002  FHE 8 WASHER,PLAIN 8 4
F17-5 313440021-0001  HEBIPR{AIA SHEET,STEP LIMIT 2
F17-6 381150615-0001  JEE# $0.8xD9.5%6 SPRING,COMPRESSION $0.8x®$9.5x6 2
F17-7 380610073-0002  §H4H 8x40 PIN,CLEVIS 8x40 2
F17-8 311650145-0004  HEHIBIEME FOOTREST ASSY., LEFT 1
F17-9 311660152-0004 A EHIRIERF FOOTREST ASSY., RIGHT 1
F17-10 380190427-0001  PU7NARIRET M8x20 SCREW,HEXAGON SOCKET M8x20 6



F-18 EX SWING ARM COMP., RR.

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F18-1 380870868-0002 %] 14x290 [$24725] AXIS 14x290 [THREAD=25] 1
s NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
F18-2 380400011-0002 £&FE/\AEIE=PIRIRE M14 WITH FLANGE M14 1
F18-3 500790048-0002 N Zpit FORK COM.,REAR 1
F18-4 380650840-0001  HE} 20x28x5 OIL SEAL20x28x5 4



F18-5

F18-6

F18-7

F18-8
F18-9
F18-10

F18-11

F18-12
F18-13
F18-14
F18-15
F18-16
F18-17
F18-18
F18-19
F18-20
F18-21
F18-22
F18-23
F18-24
F18-25
F18-26
F18-27
F18-28
F18-29
F18-30
F18-31
F18-32
F18-33
F18-34

380630452-0001

380823935-0001

380823936-0001

311150160-0002
380340005-0002
380070044-0002

380400002-0002

500820007-0001
380870870-0002
380824005-0001
380650660-0001
380630465-0001
380870120-0005
501850006-0001
380823969-0001
380824004-0001
380823994-0001
380190477-0001
380470127-0001
311410206-0001
311430118-0004
380950375-0001
380200007-0001
260060227-0001
260010255-0001
380370003-0002
260090053-0002
260750007-0001
380140100-0002
380220082-0001

7% 5801 _NK1716

TE PMREM
(©37x3)xP20_A1R14_1<81.5]
HE MREM
(©37x3)xD20_A1R14 {K51.5]
EXIEEAS

7NFIRE) M8

75FsLIEHE M8X50

EEB/NEE=MRBREG M12x1.25

INEZRAS (TER)

#h 12x110

#E 10.5x17x97

SHET 17x25%4

4% 5801_NK1716

4h 12x100

KNIEEES (TE)

HE 12.5x17x34

¥E 12.5x17x66

FIE 12.5x17x47

R FEIRET [k d14_M6x12]
EHOEE ©18xPI*xD6.3%6
HESIPR

HESRIITIES 17x9

=
=)

+ERSLARET M6x12
HE (Fe)

§E4% [11075]
INARIE=HEIEE M6
HETE (FR)
HESRBARIEARIR ()
NAELE=HIZRE M6X35
TFRESLARET M6X55

BEARING 5801_NK1716

COLLAR [(®37x3)x®20x14x81.5]

COLLAR [(®37x3)x®20x14x51.5]

WELDING COMP.,REAR FORK
NUT,HEXAGON HEAD M8

BOLT,HEXAGON M8x50

NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
WITH FLANGE M12x1.25

SUB CRADLE,SET (BLACK)

AXIS 12x110

COLLAR 10.5x17x97

OIL SEAL 17x25x4

BEARING 5801_NK1716

AXIS 12x100

BIG ROCKER RACK ASSY. (BLACK)
COLLAR 12.5x17x34

COLLAR 12.5x17x66

COLLAR 12.5x17x47

SCREW,HEXAGON SOCKET [®14_M6x12]
WASHER,FLANGE ®18x®9x]6.3x6
SLIDER,DRIVE CHAIN
ADJUSTOR,DRIVE CHAIN LEFT 17x9
CLAMP, TUBE

SCREW,CROSS RECESSED PAN M6x12
CASE, CHAIN (BLACK)

CHAIN,DRIVE [110]

NUT,HEXAGON FLANGE M6
CASE,DRIVE CHAIN LOWER (BLACK)
COLLISION RUBBER,CHAIN (BLACK)
BOLT,HEXAGON FLANGE M6x35
SCREW,CROSS RECESSED COUNTERSUNK HEAD M6x55

N N P R DM R P NNMNDNR WO R P R P P N 0 R PR



F-19 G5tk FENDER COMP., RR.




F19-1
F19-2
F19-3
F19-4
F19-5
F19-6
F19-7
F19-8
F19-8
F19-8
F19-9
F19-10
F19-11
F19-13
F19-14
F19-15
F19-16
F19-17
F19-18
F19-20
F19-21
F19-22

340660314-0001
380190477-0001
381130030-0001
280110098-0001
340670230-0001
380420001-0004
380420006-0003
342350410-0094
342350410-0095
342350410-0096
380190477-0001
380310006-0002
330230018-0001
340690037-0001
380310002-0001
340680254-0001
340570157-0001
381000402-0001
380900303-0001
380140013-0003
380370003-0002
380450007-0002

[T (R)

A7SAIRET [F2SLkd14_M6x12]
EIMARET 6x16

[a=592% 88x34
[EHERRAR (B)

= FIRE ST4.2

<FIEEG M6

EBE (&A&Rn)

BE (FeR)

BE (F64a)

A7 FBIEET [FSLP14_M6x12]
TR LB TURET ST4.2x16
BEEMISC B (4E7E)
[EHERRER (BR)
TR SL B TURET ST4.2x13
EHERRER (B)

ISt=NEl b2

1%L [Do=11_L=25]

e [L=59,B=23.5]

AL E=HIRE M6x16
NEREZHEIRE M6

SEE 6

FENDER COMP.,REAR (BLACK)
SCREW,HEXAGON SOCKET [®14_M6x12]
GLUE NAIL,BUFFER 6x16
REFLECTOR,REAR 88x34

INNER PART,REAR FENDER (BLACK)
NUT,CLIP ST4.2

NUT,CLIP M6

TAIL SHIELD (WHITE)

TAIL SHIELD (BLACK)

TAIL SHIELD (RED)
SCREW,HEXAGON SOCKET

SCREW,CROSS RECESSED PAN SELF-TAPPING ST4.2x16

BRACKET,SEAT LOCK (BLACK)
EAVES BOARD,REAR FENDER (BLACK)

SCREW,CROSS RECESSED PAN SELF-TAPPING ST4.2x13

REAR PART,REAR FENDER (BLACK)
BRACKET,REAR FENDER

STOPPER [Do=11_L=25]

CLAMPING BAND [L=59,B=23.5]
BOLT,HEXAGON FLANGE M6x16
NUT,HEXAGON FLANGE M6
WASHER,PLAIN 6

N NN RPN R R O R RPN MR R P NP R RPN PR



F-20 $M%T WINKER ASSY.

L
T <7

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS

F20-1 280760627-0005 EEEENT TURNING SIGNAL LIGHT, LEFT FRONT 1
F20-2 280780615-0005 afEmT TURNING SIGNAL LIGHT, RIGHT FRONT 1



F-21 [ERYT TAILLIGHT

3

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
AT
F21-1 380910028-0001 10.5x8.5x10.5x(15+13+2.5) I-RUBBER 10.5x8.5x10.5x(15+13+2.5) 1
F21-2 280580721-0001 =34) LIGHT UNIT,TAIL 1

F21-3 380310006-0002  +=FiEESLEIRE] ST4.2x16 SCREW,CROSS RECESSED PAN SELF-TAPPING ST4.2x16 4



F-22 FHBESRBEME WIRE HARNESS/ELECTRIC PARTS




F22-1
F22-2
F22-3
F22-4
F22-5
F22-6
F22-7
F22-8
F22-9
F22-10
F22-11
F22-12
F22-13
F22-14
F22-16
F22-17
F22-18
F22-19
F22-20

271232342-0001
172750024-0001
270920442-0001
380140103-0002
272800017-0001
280150086-0001
271140240-0001
380140067-0001
270880268-0001
272490021-0001
96100VvV030000
270810212-0001
380200007-0001
301460165-0001
380200006-0004
172710148-0001
380900089-0002
380900131-0002
270870018-0001

FE4

FERES [££1<310]
RUKEZE [£51<250]
NASLE=HIZME M6X25
FEEER

NPy

Eriths7ZE
TNARLE=E2E M6x12
JEEEEmES 25A
ROERES

E8ith

RCHNURERES [£R1<170]
+FRERSLARET M6x12
FEES 12
TEESLIRET M5x12
B FEHIRRECU

iz [L=250_B=5]

fiare [L=58]
BRI E

HARNESS,WIRE

OXYGEN SENSOR [WIRE LENGTH=310]
COIL ASSY.,IGNITION [WIRE LENGTH=250]
BOLT,HEXAGON FLANGE M6x25

ELECTRICAL BOX
FLASHER
BRACKET,BATTERY

BOLT,HEXAGON FLANGE M6x12
RECTIFIER REGULATOR ASSY. 25A
INSURANCE COMBINATION

BATTERY YTX7L-BS

RELAY ASSY.,STARTING [WIRE LENGTH=170]
SCREW,CROSS RECESSED PAN M6x12
BRACE,ELECTRICAL PARTS

SCREW,CROSS RECESSED PAN M5x12

ECU

CLAMPING BAND [L=250_B=5]

CLAMPING BAND [L=58]

SHEATH,ELECTRICAL PARTS

B N R N R R R R NRPE R R NR R R

[N
I—‘l\)m



F-23 Gl SHOCK ABSORBER ASSY. RR.

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F23-1 310790606-0001  [5iF=se SHOCK ABSORBER, LEFT REAR 1
F23-2 380870614-0001 % 12x55 AXIS 12x55 1
b NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
F23-3 380400002-0002 £&£FE/NAIE=HEIRE M12x1.25 WITH FLANGE M12x1.25 2
F23-4 380871011-0002 %M 12x55 AXIS 12x55 1



F-24 ZEZ2 FRAME BODY ASSY.

:
] !I_-l_! E-:




F24-1
F24-2
F24-3
F24-4
F24-5
F24-6

F24-7

F24-8
F24-9

F24-10

F24-11

F24-12

F24-13
F24-14
F24-15
F24-16
F24-17
F24-18
F24-19
F24-20
F24-21
F24-22
F24-23
F24-24
F24-27
F24-28
F24-29
F24-30
F24-31
F24-32

380140040-0001
380940799-0003
380140025-0005
297700013-0001
380190479-0001
380820512-0002

380890387-0001

380860009-0002
380450003-0002

380400001-0002

300020208-0003

380400007-0002

380823783-0003
380823965-0003
380871108-0001
380140093-0001
300040182-0004
380870849-0003
380190477-0001
341920037-0001
270910018-0001
380190043-0004
300121396-0004
380870872-0002
380580001-0002
380940798-0001
280190245-0001
300220102-0001
380140067-0001
300540008-0001

TNARLE=HE2E M8x16

Gk 04

NFASLA=MmIZE M6x45
ABSTEESIZE [E2]

A7NAIRET (£ d14_M6x20]

FTE [EIOP9(P18x1.5)_RiR6_1K10]

TR
P18x3+D12x2+D18x3+P8x8

REBIERIE M8X65

FEvE 8
LEE/NEE=PRIZES M10x1.25
KoM RTEER (L)
SLEB/NAIE=ZHRIZE M8
#1E 10.5x26x24.5 (A& E
#IE 10.5x26x6 PEIREITE

## 10x140

NASLE=TH12 M8x30

AW EBHER 4mm Bik+ETE
] 10x50

R7FIRET [k d14_M6x12]
EHIPE (AER)
JEEEEmEE X 2R 2.5mm

A7 FIEET M6x12

LR BK+ETER

#f 10x135

40£T 3x7

Hk 04 YE(E)

AN

RUKERSTIZE

AL EA=HIEME M6x12
FLRRHAEE 045,26

BOLT,HEXAGON FLANGE M8x16

CLAMP,WIRE ®4

BOLT,HEXAGON FLANGE M6x45

INSTALLATION BRACKET OF ABS [THICKNESS=2]
SCREW,HEXAGON SOCKET [®14_M6x20]
COLLAR [®9(D18%1.5)x6x10

[-RUBBER ®18x3+®12x2+®18x3+P8x8

BOLT,ENGINE HANGER M8x65

WASHER,PLAIN 8

NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
WITH FLANGE M10x1.25

PLATE,LEFT FRONT ENGINE HANGER (BLACK)

NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
WITH FLANGE M8

COLLAR 10.5x26x24.5 (BLACK)

COLLAR 10.5x26x6 (BLACK)

AXIS 10x140

BOLT,HEXAGON FLANGE M8x30
PLATE,LEFT UPPER ENGINE HANGER 4mm (BLACK)
AXIS 10x50

SCREW,HEXAGON SOCKET [®14_M6x12]
SHIELD,ENGINE (BLACK)
BRACKET,RECTIFIER REGULATE 2.5mm
SCREW,HEXAGON SOCKET M6x12
BODY COMP.,FRAME (BLACK)

AXIS 10x135

RIVET 3x7

CLAMP,WIRE ®4 (BLACK)

HORN

STRUT MEMBER,CDI.UNIT
BOLT,HEXAGON FLANGE M6x12

DUST CAP,FRAME ®45; BLACK

Ea) N N P N P W

N P R R R N R R R R R MR R NDNDDNDDN



F-25 SIS S TIHROTTLE BODY ASSEMBLY




POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F25-1 380140067-0001 7 ASLA=MEIRE M6X12 BOLT,HEXAGON FLANGE M6x12 2
F25-2 181930038-0003  #RiFESTZR (MIEE) BRACKET CANISTER (BLACK) 1
F25-3 173850163-0001  WAHBER&I=HIBM CONTROLLER ASSY.,FUEL EVAPORATION 1
F25-4 180420900-0001  HSE ©50 TUBE,AIR INTAKE 950 1
F25-5 380190008-0002  FI7<FEEEET M6x20 SCREW,HEXAGON SOCKET M6x20 2
F25-6 172810076-0001 TSI WAKERL VALVE BODY ASSY., THROTTLE 1
F25-7 173010019-0001  [EiHee FUEL JET 1
F25-8 173030007-0001  MEifRsKiE CLAMP, FUEL JET 1
F25-9 173020020-0001  [EHHSEIE (BE) CAP, FUEL JET (WHITE) 1
F25-10 380140013-0003 7 ASLIA=MIRIE M6X16 BOLT,HEXAGON FLANGE M6x16 2




F27 BResaRM4 RADIATOR COMP.

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
F27-1 160010168-0002  ZCAAEsERE 130x290x32 (RE) LEFT RADIATOR COMP. 130x290x32 (WHITE) 1
F27-2 380760451-0001  7KE 5x9x320 TUBE,WATER 5x9x320 1
F27-5 380140077-0002  7NASLA=MIRE M6Xx20 BOLT,HEXAGON FLANGE M6x20 6
F27-6 380960248-0001  RHHS HOOP ASSY. 6
F27-7 380760476-0001  7KE 18x25x180 TUBE,WATER 18x25x180 1
F27-8 380760474-0001  7KE 18x25x160 TUBE,WATER 18x25x160 1
F27-9 380760475-0001  7KE 18x25x310 TUBE,WATER 18x25x310 1
F27-10 160010167-0002  AEURSEZR(H 130x290x32 ((RE) LEFT HEAT RADIATOR COMP. 130x290x32 (WHITE) 1
F27-11 160310072-0001  &XI/KFE COOLANT RESERVE TANK 1



F28 iHfaZEA KR WIND BOARD




F28-1
F28-1

F28-1

F28-2
F28-3
F28-4
F28-5
F28-6
F28-7
F28-8
F28-8

F28-8

341150186-0003
341150186-0004

341150186-0005

380190478-0001
280800191-0001
380310002-0001
341160065-0002
341180065-0002
380190477-0001
341170189-0003
341170189-0004

341170189-0005

ERENIR (AEBH) FWMOTO+SX2=## WIND BOARD,LEFT (WHITE)
HEERAR (AEBE) HFWMOTO+SX25H WIND BOARD,LEFT (BLACK)

%ﬁﬁg‘%gggéﬁ WIND BOARD,LEFT (RED)

A7 FIRET [k d14_M6Xx16] SCREW,HEXAGON SOCKET [®14_M6x16]

EHIRE D12xD8x8.5+FLIRS BUSH,CUSHION ®12x}8x8.5+5

TFERSLEIUEET ST4.2x13 SCREW,CROSS RECESSED PAN SELF-TAPPING ST4.2x13
EHEX AR (B) WIND SHIELD,LEFT INNER (BLACK)

BEXAR (BE) WIND SHIELD,RIGHT INNER (BLACK)

R7SAIRET [F23kd14_M6x12] SCREW,HEXAGON SOCKET [®14_M6x12]

ARRIR (ABE) HWMOTO+SX2=F4 WIND BOARD,RIGHT (WHITE)

AENR (AEE) FTWMOTO+SX2=# WIND BOARD,RIGHT (BLACK)

BHENIR (L)

HEWMOTO+SX2=24E WIND BOARD,RIGHT (RED)

R B A P P O O N W

=

with WMOTO+SX2 wording

with WMOTO+SX2 wording

with WMOTO+SX2 wording

with WMOTO+SX2 wording

with WMOTO+SX2 wording

with WMOTO+SX2 wording



F29 ZEZ8RER REAR PART,FRAME




F29-1
F29-2
F29-3
F29-4
F29-5
F29-6
F29-7

F29-8

F29-9
F29-10
F29-11
F29-12
F29-13

300460095-0003
330250186-0001
330170145-0001
331990011-0001
380190478-0001
380140763-0002
380450006-0002

380400001-0002

380140137-0001
380450003-0002
380140148-0001
330640739-0001
380823290-0001

FRER (Bk+ETE)

FEEVR R

EEEMLEANAS

FEEMIER

A7 AIRET (£ d14_M6x16]
7NFASLE=HEZEE M10x1.25x30
SEAE 10
S£EB/NAIE=HRIZES M10x1.25

NASLA=HIZRE M8x80
FEvE 8
TNARSLE=HE2E M8X50
[EEAER [EEe16] (ILFEK)
¥E 9x14x34

REAR PART,FRAME (BLACK)
CABLE,SEAT

DEVICE,SEAT LOCKING

WASHER,SEAT LOCK

SCREW,HEXAGON SOCKET [®14_M6x16]
BOLT,HEXAGON FLANGE M10x1.25x30

WASHER,PLAIN 10

NUT,PREVAILING TORQUE TYPE ALL-METAL HEXAGON
WITH FLANGE M10x1.25

BOLT,HEXAGON FLANGE M8x80
WASHER,PLAIN 8

BOLT,HEXAGON FLANGE M8x50
LUGGAGE CARRIER COMP.,REAR (GREY)
COLLAR 9x14x34

A A DN R R R R

N = = N



E-1 SEISLZ=E CYLINDER HEAD COVER PARTS

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E01-01 120440009-0001  SETISLZE1EH M6x12 BOLT,CYLINDER HEAD COVER M6x12 3
E01-02 380840556-0001  Z5£iE 10x20x4.6 RING,SEAL 10x20x4.6 3
E01-03 120230055-0014  SESLE (THER) COVER COMP.,CYLINDER HEAD (BLACK) 1
E01-04 120250020-0001  SiILE=Ti GASKET,CYLINDER HEAD COVER 1



E-2 SEISL CYLINDER HEAD PARTS




E02-01
E02-02
E02-03
E02-04
E02-05
E02-07
E02-08
E02-09
E02-10
E02-11
E02-12
E02-13
E02-14
E02-15
E02-16
E02-17
E02-18
E02-19
E02-20
E02-23
E02-24
E02-25
E02-26

380180023-0004
380140019-0002
380140128-0004
380600002-0001
500260284-0001
380190120-0001
380450779-0001
380140448-0001
270790014-0001
120150114-0001
380600059-0001
380450101-0001
150210003-0001
380750262-0002
380140428-0002
380140002-0001
380780056-0010
380840555-0001
270960035-0001
380840556-0001
120960001-0001
380190077-0001
380840311-0001

SUELIZREA M8x28
NASLA=HIEME M6x40
7NASLE=HIZE M6x45
TE{ITHA 8x14
SHEELEM

M7 FIRE] M10x165
SZEVE] 10x18x2
NASLA=THIEME M6x135
R EREs
SELSLEREER

ENFHA 12x15

JZELVEE] 8x14x1

HE SR

HE

NASLA=HIEME M8Xx25
NASLA=MHIRME M6x16
S

548 25x32.5%4.5
KIEE

FEIE 10x20x4.6
SELELMIE e M6x50
M7 AIRET M4x1.5x12
ZHE 11x2.0

STUD A M8x28

BOLT,HEXAGON FLANGE M6x40
BOLT,HEXAGON FLANGE M6x45
PIN,DOWEL A 8x14

CYLINDER HEAD KIT
SCREW,HEXAGON SOCKET M10x165
WASHER,PLAIN 10x18x2
BOLT,HEXAGON FLANGE M6x135
SENSOR,ENGINE
GASKET,CYLINDER HEAD
PIN,DOWEL A 12x15
WASHER,PLAIN 8x14x1
SUPPORT,OIL HOSE

TUBE,FUEL

BOLT,HEXAGON FLANGE M8x25
BOLT M6x16
JOINT,CONNECTING

RING,SEAL 25x32.5x4.5
PLUG,SPARK

RING,SEAL 10x20x4.6

BOLT ON SIDE OF CYLINDER HEAD M6x50
SCREW,HEXAGON SOCKET M4x1.5x12

RING,SEAL 11x2.0

P P P P PR P NN P P MNP RPN DDA P NDNODN

Containing supporting bracket



E-3 SIiA CYLINDER PARTS

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E03-01 380140002-0001 7 ASLA=MEIRE M6X16 BOLT M6x16 2
E03-02 380780242-0005 &L 68° (ISHE) JOINT,CONNECTING 68° (BLACK) 1
E03-03 380840336-0001 %M 19x1.8 RING,SEAL 19x1.8 1
E03-04 120020144-0023  SHEIA BODY SET,CYLINDER 1
E03-05 380600059-0001  TEf4HA 12x15 PIN,DOWEL A 12x15 2
E03-06 120050109-0001  SE{RZZEIER GASKET,CYLINDER 1



E-4 ESH4E VALVE TRAIN

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E04-01 140690016-0001  #EtE TAPPET 4
E04-02 141310002-0011 S| JiEE# A [[E3.100] ADJUSTING SHIM,VALVE [THICKNESS=3.100] 4
E04-02A 502120001-0001 S| JiEEHEEMH VALVE ADJUSTMENT SHIM SET 1
E04-03 140390019-0001 S|k COTTER,VALVE 8



E04-04
E04-06
E04-07
E04-08
E04-09
E04-10
E04-11
E04-12
E04-13
E04-14
E04-15
E04-16
E04-17
E04-18
E04-19
E04-20
E04-21
E04-22
E04-23
E04-24
E04-25
E04-26
E04-27
E04-28
E04-29
E04-30
E04-31
E04-32

140380029-0001
140330020-0001
140400018-0001
140360013-0001
140310131-0001
140300050-0001
140600003-0001
380070141-0001
140580027-0001
140020232-0001
140030184-0001
140610032-0001
141000024-0001
141510001-0001
380140002-0001
140960019-0001
141040007-0002
380840253-0001
140750022-0008
380140016-0001
381150529-0001
380450278-0001
380840769-0001
141370004-0001
140330009-0001
380840008-0001
141370005-0001
381150397-0001

SRR

SiJohsEE

FEim=E

SIIRHEREE

HESI)

il

TERTESRENR
73ASLIE e M6x10

IERT BhiEse 3214
(NECHAES

e

IERTHES

HER SRR
HERSMEIRER
NASLA=HIEME M6X16
HESRTITIIR
HESRVFTIHRESH M28x28
FEIE 19x2.65
IKEERES

AL E=HIRE M6x25
&

EEE 6x14x1

1@ 18x2.5

KX 2818 M20x1.5x20
SIREARS

2138 10x1.6

Sk EXESARIE M10x12
&

RETAINER,VALVE SPRING

SPRING SET,VALVE

SHIELD,OIL

SEAT,VALVE SPRING INNER
VALVE,EXHAUST

VALVE,INLET

PLATE,TIMING SPROCKET PRESSURE
BOLT,HEXAGON M6x10
SPROCKET,TIMING DRIVEN 32T
CAMSHAFT ASSY.

CAMSHAFT COMP.

CHAIN,TIMING

GUIDE PLATE,CHAIN

PLATE,CHAIN GUIDE PLATE PRESSURE
BOLT M6x16

ADJUSTMENT PANEL,CHAIN

CLEVIS PIN,CHAIN ADJUSTMENT PANEL M8x28
RING,SEAL 19x2.65

TENSIONER ASSY.,CAM CHAIN
BOLT,HEXAGON FLANGE M6x25
SPRING,COMPRESSION
WASHER,PLAIN 6x14x1

RING,SEAL 18x2.5

BOLT, TENSIONER M20x1.5x20
SPRING SET,VALVE

RING,SEAL 10x1.6

BOLT, TENSIONER M10x12
SPRING,COMPRESSION

P P N P P P DN PP P P P P P P P R RPN DMNE DD DD DSBS



E-5 FiEaFEMYE VARIBALE UNIT

W -




POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E05-01 192130014-0001  #&5Wih 7.6x12x71.7 SHAFT,SHIFT FORK GUIDE 7.6x12x71.7 1
E05-02 192120042-0001  #.¥% 2 FORK,GEAR SHIFT 2 1
E05-03 380190071-0002  H/<AIEET M6X35 SCREW,HEXAGON SOCKET M6x35 1
E05-04 270720001-0001  R4RBFF<zhfimsk SHIFT CONTACT,GEAR INDICATOR SWITCH 1
E05-05 381150005-0001 &% SPRING,COMPRESSION 1
E05-06 273130001-0001  RYfzfitdR CONTACTING PLATE OF GEAR 1
E05-07 380600139-0001  TEf$H 4x8 PIN,DOWEL 4x8 2
E05-08 192100015-0001  FEiL#HR 4x8 PLATE,DRUM STOPPER 4x8 1
E05-09 192080052-0001  F&iEE, DRUM COMP.,GEAR SHIFT 1
E05-10 192130015-0001 kX4l 12x106 SHAFT,SHIFT FORK GUIDE 12x106 1
E05-11 192120043-0001 WY 3 FORK,GEAR SHIFT 3 1
E05-12 192120041-0001  #¥% 1 FORK,GEAR SHIFT 1 1
E05-13 192060100-0001  ZNEEERH DRUM COMP.,GEAR SHIFT 1



E-6 HSHESERMY GEAR SHIFTING

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E06-01 380140015-0001  7NASLA=M#RE M6Xx20 BOLT,HEXAGON FLANGE M6x20 1
E06-03 192190030-0001  LEERES CHECK PLATE ASSY. 1
E06-04 380450142-0001  FEHEF 6x13x1 WASHER,PLAIN 6x13x1 1
E06-05 381160106-0001  1HZE SPRING, TORSIONAL 1
E06-16 192320121-0001  HARYEEER(4 [H<89] ARM COMP.,GEAR CHANGE [LENGTH=89] 1



E-7 {&Eh#143 TRANSMISSION SHAFT COMP

TR
20
- “"\& IS

I
s

~

2

/Y 1
1
POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E07-01 191630003-0002  EfHFEhECHIRIREG KEP NUT,COUNTERSHAFT DRIVING SPROCKET 1
E07-02 191640003-0001  §EEOHISHE MOUNTING LOCK WASHER,SPROCKET 1
E07-03 191600046-0001  ElihEzNEES 14T SPROCKET,COUNTERSHAFT DRIVING 14T 1
E07-04 380821812-0001  #1E 32x25x15 COLLAR 32x25x15 1
E07-05 380840566-0001  ZEFE 21x1.6 RING,SEAL 21x1.6 1
E07-06 191250053-0001 =3R4 MAINSHAFT COMP. 1
E07-07 191390098-0001  ElAmERA4 COUNTERSHAFT COMP. 1



E-8 HIHGEHHIE CRANKSHAFT COMP




POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E08-05 380560068-0001 N4 CHECK RING,STEEL CABLE BAFFLE 2
E08-06 130030110-0002  EZE PISTON COMP. 1
E08-07 130060048-0001  ;HEEfH 17x58 PIN,PISTON 17x58 1
E08-09 380620009-0001 % 13x10x3x5 KEY 13x10x3x5 1
E08-15 190030070-0001 ¥ FEHNiS%E 30T GEAR,PRIMARY DRIVING 30T 1
E08-16 380480001-0001  FEFZEREE 16x27x2 WASHER,SAUCER 16x27x2 1
E08-17 380810003-0001  [FHER} M16 NUT,ROUND M16 1
E08-18 130450014-0001  fri BALANCING ARBOR COMP. 1
E08-19 130470019-0001  FEHMMENSHAES GEAR COMP.,BALANCING ARBOR DRIVEN 1
E08-20 130070100-0001  EZERAES RING SET,PISTON 1
E08-21 130140258-0001  BRIEFFERIE CRANKSHAFT COMP. 1
E08-22 380630284-0001 A& BEARING 1



E-9 fHiFHE CRANKCASE COMP




E09-01
E09-02
E09-03
E09-04
E09-05
E09-06
E09-07
E09-08
E09-09

E09-10

E09-11
E09-12
E09-13
E09-14
E09-15
E09-16
E09-17
E09-18
E09-19
E09-20
E09-21
E09-22
E09-23
E09-26
E09-27
E09-28
E09-29
E09-30

380600002-0001
380740003-0001
380950004-0001
380780001-0001
380630367-0001
380630075-0001
380630005-0001
380630100-0001
380630424-0001

380630141-0001

380630106-0001
380630201-0001
380630215-0001
380450278-0001
380140129-0001
380650388-0001
380140020-0002
192310005-0001
110260057-0002
380450018-0003
380750945-0001
380140030-0003
380140147-0003
380140032-0001
380450277-0002
380220014-0001
191380004-0001
500270446-0004

TENZHA 8x14
BEE

=ES3

Bk

Hh7F 6302 [7HNEK]
47K 6306/C3

4% 6204

#fh7& 6004

iR 6302
4% 6207

47K 6203-RS

#H7& 6205-RS

4% 6905

SEHE] 6x14x1
INASLA=EIZME M6x14
SHES 32x45%7
NASLA=HEME M6X50
RHEERE

FERIE M12x1.5
SR 12x20x2

EIHE
NASLA=THIEME M6X35
AL E=mHIRE M6x70
NASLA=HIEME M6X60
VR 6x12x1
+FAEISLIRET M6x12
FHRER
HEHFEIAEM

PIN,DOWEL A 8x14
TUBE,BREATHER
CLAMP, TUBE
JOINT,CONNECTING
BEARING 6302 [7 BALLS]
BEARING 6306/C3
BEARING 6204
BEARING 6004
BEARING 6302

BEARING 6207

BEARING 6203-RS
BEARING 6205-RS
BEARING 6905
WASHER,PLAIN 6x14x1

BOLT,HEXAGON FLANGE M6x14

OIL SEAL 32x45x7

BOLT,HEXAGON FLANGE M6x50
JACK BOLT,GEAR CHANGE ARM
SCREW PLUG,SEAL M12x1.5

WASHER,PLAIN 12x20x2
TUBE,FUEL

BOLT,HEXAGON FLANGE M6x35
BOLT,HEXAGON FLANGE M6x70
BOLT,HEXAGON FLANGE M6x60

WASHER,PLAIN 6x12x1

SCREW,CROSS RECESSED COUNTERSUNK HEAD M6X12
CHECK PLATE,MAINSHAFT BEARING

CRANKCASE KIT

N S S N N )

=

R R NN P NP R P P PP O R NNRPR PR PR

Do not supply separately, include in
CRANKSHAFT COMP.



E-10 HE=5R4 R-CRANKCASE COVER

o™~
<



E10-01
E10-02
E10-03
E10-04
E10-05
E10-06
E10-07
E10-08
E10-09
E10-10
E10-11
E10-12
E10-13
E10-14
E10-15
E10-16
E10-17
E10-18
E10-19
E10-20
E10-21
E10-22
E10-23
E10-24
E10-25
E10-26
E10-27
E10-28
E10-29
E10-30

380140143-0001
380450021-0001
380140016-0001
380140002-0001
380140059-0002
150360016-0011
150540012-0001
150350021-0001
381150379-0001
110630001-0001
380140002-0001
190810097-0004
380650038-0001
380630045-0001
380630254-0001
380840121-0001
110700008-0002
110600813-0058
380600002-0001
110620075-0001
120500008-0001
120510003-0001
380200014-0004
380950070-0001
380450021-0001
380450021-0001
160470011-0009
160680010-0001
160440022-0001
160430001-0001

TNARSLE=HE12E M6x30
S 6x13x2
NASLA=HIZE M6x25
INASLA=HIEME M6X16
7NFASLIA=HEE M6x80
W EAEIEEs =

Wi AR E R [[2E0.5]

HikfgEsRES
EE

HIHERE ¢16.7x¢@25x7x11.2

TNALE=HE2E M6x16
BHasRNTHES

SHET 12x22%5

LT

L3

198 16.8x3.1

HHR M20x9.5
AhihES

TE{ITHA 8x14
AHHEERTER [[EE0.5]
IR
+FRERSAZET M5x8

=
=)

SV 6x13x2
JZEVRE] 6x13x2
RHIRE
IRENRETIE [[£0.6]
ISHIERMES
IRENRIKEI IR

BOLT,HEXAGON FLANGE M6x30
WASHER,PLAIN 6x13x2

BOLT,HEXAGON FLANGE M6x25
BOLT,HEXAGON FLANGE M6x16
BOLT,HEXAGON FLANGE M6x80
CAP,SECONDARY OIL FILTER

GASKET,OIL FILTER CAP [THICKNESS=0.5]
OIL FILTER ASSY.,.SECONDARY
SPRING,COMPRESSION

SIGHT GLASS,OIL ¢16.7x¢p25%x7x11.2
BOLT,HEXAGON FLANGE M6x16
JOYSTICK ASSY.,CLUTCH

OIL SEAL 12x22x5

BEARING

BEARING

RING,SEAL 16.8x3.1

GAUGE COMP.,OIL LEVEL M20x9.5

COVER COMP.,RIGHT CRANKCASE
PIN,DOWEL A 8x14

GASKET,RIGHT CRANKCASE COVER [THICKNESS=0.5]
PAD,CUSHION

COVER,CUSHION PAD

SCREW,CROSS RECESSED PAN M5x8
CLAMP,TUBE

WASHER,PLAIN 6x13x2

WASHER,PLAIN 6x13x2

CAP,COOLING PUMP

GASKET,COOLING PUMP [THICKNESS=0.6]
IMPELLER,COOLING PUMP

HYDROSEAL MOVING RING,COOLING PUMP

P P P R R RPN MR R R NP R P P PP PNP PP P PR PR NOORERDN



POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
£10.31 1604200010001  SHIEIKEEIRES 028.5 (I:;(;SROSEAL STATIONARY ELEMENT COMP.,COOLING PUMP .
E10-32 380140030-0003  7<AESLIA=THI1EE M6X35 BOLT,HEXAGON FLANGE M6x35 2
E10-33 380650098-0001  ;HiE} 12x18x5 OIL SEAL 12x18x5 1
E10-34 380630276-0001  3H& 6901 BEARING 6901 1
E10-35 380450684-0001  JEEBEE 12x17x2 WASHER,PLAIN 12x17x2 1
E10-36 150600004-0001  #/13EZ SR VALVE COMP.,0IL CONTROL 1
E10-37 380650391-0001  jHEt 12x25x7 OIL SEAL 12x25x7 1
E10-38 130320005-0001  RhiM7AA;HES SR PANEL,CRANKSHAFT RIGHT OIL SEAL 1
E10-39 380140168-0001 7 ASLIA=MEIRIE M6x10 BOLT,HEXAGON FLANGE M6x10 2
E10-40 191230049-0004  E&EFHIAENR PLATE,CLUTCH CABLE LOCATING 1
E10-41 380140057-0001  7NASLiA=TE4EtE M6X65 BOLT,HEXAGON FLANGE M6x65 1
E10-42 380760341-0001  7KE 19x26x240 TUBE,WATER 19x26x240 1
E10-43 380450048-0001  HYE 6x12x1.2 WASHER,PLAIN 6x12x1.2 1



E-11 ZFE=5R4 L-CRANKCASE COVER

15




E11-01
E11-02
E11-03
E11-04
E11-05
E11-06
E11-07
E11-08
E11-09
E11-10
E11-11
E11-12
E11-13
E11-14
E11-15
E11-16
E11-17
E11-18
E11-19
E11-20
E11-21
E11-22
E11-23
E11-24
E11-25
E11-26

110420043-0001
380600002-0001
110400379-0016
380840026-0001
110440001-0014
380840005-0001
110430001-0016
380140019-0003
380140128-0001
380140143-0001
110470005-0001
110460013-0011
380140015-0001
260160003-0001
110520793-0006
111010004-0001
111000013-0007
380630287-0001
380650389-0001
380840005-0001
270650074-0010
380140057-0001
380140016-0001
380140015-0001
380140130-0001
380200005-0004

EHISEEER [EE0.5]
TENIFHA 8x14

Varsl=IlfA

498 13.8x2.5

MFLE=E

T 27.4x2.4

Yot ShiF
7NARSLE=HE2E M6x40
NASLA=HIEME M6x45
7NASLA=MmHIZE M6x30
W EETEE [EE0.5]
W EES
NASLA=EIRE M6X20
HESRIEMR

Vsl =4

TIRBEZ IR [[BE0.5]
LR

LTS

SHEE 13x22x5

BB 8.22%27.4%2.4
B KB
TNALE=HE2E M6x65
FNASLIA=EEE M6x25
AL E=HIRE M6x20
TNASLE=HEIZE M6x85
+FRERSAZET M6x20

GASKET,LEFT FRONT COVER [THICKNESS=0.5]
PIN,DOWEL A 8x14

COVER COMP.,LEFT FRONT

RING,SEAL 13.8x2.5

COVER,INSPECTION

RING,SEAL 27.4x2.4

COVER,LEFT DECORATING
BOLT,HEXAGON FLANGE M6x40
BOLT,HEXAGON FLANGE M6x45
BOLT,HEXAGON FLANGE M6x30
GASKET,GEAR CHAMBER [THICKNESS=0.5]
COVER,GEAR CHAMBER

BOLT,HEXAGON FLANGE M6x20

CHECK PLATE,CHAIN

COVER COMP.,LEFT REAR
GASKET,GEARBOX COVER [THICKNESS=0.5]
COVER,GEARBOX

BEARING

OIL SEAL 13x22x5

RING,SEAL 8.22x27.4x2.4

SWITCH COMP.,GEAR INDICATOR
BOLT,HEXAGON FLANGE M6x65
BOLT,HEXAGON FLANGE M6x25
BOLT,HEXAGON FLANGE M6x20
BOLT,HEXAGON FLANGE M6x85
SCREW,CROSS RECESSED PAN M6x20

P RPN W R R R R R R R B RP WRFE PP NOCOPR P PR RN P



E-12 B&sAMH CLUTCH COMP




E12-01
E12-02
E12-03
E12-04
E12-05
E12-06
E12-07
E12-08
E12-09
E12-10
E12-11
E12-12
E12-13
E12-14
E12-15
E12-16
E12-17
E12-18

500280333-0006
195570001-0001
380630288-0001
190730021-0001
190460026-0001
190430032-0001
380480021-0001
380450621-0001
190400054-0001
190550035-0001
190480016-0001
380140425-0001
380810003-0001
380480001-0001
380450620-0001
380821810-0001
190330089-0001
190470018-0001

HEsmEN

R

L3V

HET

MGNEER R
TR A
HE/EVE] 92x97x2.2
S 92x98x1.2
HesRPOERS
HassTinE

FHik

7NFAaSKIE e M5x20
[E2 M16
IRFZENEE 16x27x2
2B 20.5x34%2
¥IE 20x25x27
BEEEIINEESE 84tk
JEtR

CLUTCHKIT

DISC,THRUST

BEARING

PUSH ROD

FRICTION PLATE, DRIVEN
FRICTION PLATE, DRIVE
WASHER,SAUCER 92x97x2.2
WASHER,PLAIN 92x98x1.2
CENTER COMP.,CLUTCH
SPRING,CLUTCH
PLATE,CLUTCH LIFTER
BOLT,HEXAGON FLANGE M5x20
NUT,ROUND M16
WASHER,SAUCER 16x27x2
WASHER,PLAIN 20.5x34x2
COLLAR 20x25x27

OUTER COMP.,CLUTCH 84T
PLATE,CLUTCH PRESSURE

P P RPN PP P O PR O R R R NO PR R R R



E-13 EiEH4E LUBRICATION




POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E13-1 150010111-0002  HLiAZRERH [401K] PUMP ASSY.,OIL 40T 1
E13-4 150080027-0001  jHIZR{EEN4H SHAFT,OIL PUMP TRANSMISSION 1
E13-5 150150040-0001  HZRFESNE [4014] SPROCKET,OIL PUMP DRIVE 40T 1
E13-6 380200064-0004  +=FHEFELI2ET M6x25 SCREW,CROSS RECESSED PAN M6x25 1
E13-7 380600002-0001  TEfiH ¢8x14 PIN,DOWEL @8x14 2
E13-8 380840559-0001  ZitfE RING,SEAL 1
E13-9 380200024-0003  +=FHEEZSLIZET M6%30 SCREW,CROSS RECESSED PAN M6x30 2
E13-10 380200001-0005  +=1&#23L825T M6x10 SCREW,CROSS RECESSED PAN M6x10 3
E13-11 380570001-0001  FFO#HE 6 SPLIT WASHER 6 1
E13-12 380840560-0001  ZERE 8.5x2.5 RING,SEAL 8.5x2.5 1
E13-14 150290017-0001  #1;HiEM SCREEN,OIL STRAINER 1



E-14 HE#ERMY STARTING MOTOR

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E14-01 380140016-0001 7 NASLA=TEIRIE M6X25 BOLT,HEXAGON FLANGE M6x25 2
E14-02 270350046-0015  fEzhEEMAEM MOTOR ASSY.,STARTING 1
E14-03 193190024-0001  FEECHINEALHS DUPLEX GEAR,ELECTRIC STARTING 1
E14-04 380450623-0001 Y 10.2x20%0.5 WASHER,PLAIN 10.2x20x0.5 4
E14-05 193200010-0001  E3FENITHFEGES GEAR IDLE,ELECTRIC STARTING 1
E14-06 193240023-0001  #ER DISK GEAR 1
E14-07 380450624-0001  JEHEAE 27.5x44x1 WASHER,PLAIN 27.5x44x1 1
E14-08 380821814-0001  #JE 27x44x8 COLLAR 27x44x8 1



E-15 FEBHAEME MAGNETO ASSY

POSITION NO CODE CN DESCRIPTION EN DESCRIPTION QTY/UNIT REMARKS
E15-01 110480019-0001  JE&#R DISC,TENSION 1
E15-02 380140047-0004  7NASLA=MHIZME M5x16 BOLT,HEXAGON FLANGE M5x16 2
E15-03 270100217-0003  WEEBHSEFERiLE STATOR SET, MAGNETO 1
E15-04 380140391-0001  7NASLIA=TH#EE M12x1.25x50 BOLT,HEXAGON FLANGE M12x1.25x50 1
E15-05 380450399-0001  F#HE 12x29x2.5 WASHER,PLAIN 12x29x2.5 1
E15-06 270020395-0001  HWEEBHEEFERiLE ROTOR COMP. 1
E15-07 380620009-0001  §# 13x10x3x5 KEY 13x10x3x5 1
E15-08 380140212-0003 7 ASLA=M1RE M5x30 BOLT,HEXAGON FLANGE M5x30 3
E15-09 270010364-0003  BAEEHAM GENERATOR ASSY. 1



